Difference between revisions of "Cremer st - Infrastructure"

From London Hackspace Wiki
Jump to: navigation, search
Line 24: Line 24:
 
=== Kitchen Wiring ===
 
=== Kitchen Wiring ===
  
* Description: wiring for oven and hob. Needs to be certified by an electrician.
+
* Description: wiring for oven anoff M12 full nuts
 +
4 off M12 flat washers (on site)
 +
4 off M10 studding 350mm d hob. Needs to be certified by an electrician.
 
* Status:  
 
* Status:  
 
* People: Russ
 
* People: Russ
Line 38: Line 40:
 
* Description: [[Darkroom]]
 
* Description: [[Darkroom]]
 
* Status: started building some work surfaces, Supports part finished.  
 
* Status: started building some work surfaces, Supports part finished.  
 +
 +
Update 15SEP11
 +
 +
Right hand (Enlarger) bench finished. Supports for others finished.
 +
Final dimensions of other benches to be finalised in conjunction with other interested parties.
 +
 
* People: Phil, AlexP
 
* People: Phil, AlexP
  
Line 60: Line 68:
 
* Requirements : <s>epoxy capsules (I have some of these, possibly date-expired - artag), studding, large masonry drill bit, heavy duty power drill. I also have the latter 2, but can't bring them to the space cleaning day. It may be possible to do the drilling phase before that date.</s>  
 
* Requirements : <s>epoxy capsules (I have some of these, possibly date-expired - artag), studding, large masonry drill bit, heavy duty power drill. I also have the latter 2, but can't bring them to the space cleaning day. It may be possible to do the drilling phase before that date.</s>  
  
Update 4SEP11
+
Update 15SEP11
 
* Progress: Bolts now fixed into ceiling, Mounting plates made and ready.  
 
* Progress: Bolts now fixed into ceiling, Mounting plates made and ready.  
 
* Further requirements: Due to revised mounting method more materials as below
 
* Further requirements: Due to revised mounting method more materials as below
 
+
**12 off M10 full nuts
**4 off M12 full nuts
+
**12 off M10 flat washers
**4 off <s>M12 flat washers</s> (on site)
 
**4 off M10 studding 350mm
 
**16 off M10 full nuts
 
**16 off M10 flat washers
 
 
**4 off strong hackers to lift screen into place  
 
**4 off strong hackers to lift screen into place  
 
**2 off weak hackers to fit the nuts  
 
**2 off weak hackers to fit the nuts  

Revision as of 23:16, 15 September 2011

This documents efforts at improving the layout and infrastructure at the space.

Ongoing projects

Quiet Room carpet

  • Description: ...
  • Status:Carpet down
  • People: Robert, Adrian, Phil
  • Schedule: Monitor for adhesion problems....

Kitchen Flooring

  • Description: ...
  • Status: Floor done
  • People: ?

Kitchen Plumbing

  • Description: ...
  • Status: hot water generator needs to be moved from unit 23, cold water pipe run to the kitchen, and waste water out.
  • People: ?

Kitchen Wiring

  • Description: wiring for oven anoff M12 full nuts

4 off M12 flat washers (on site) 4 off M10 studding 350mm d hob. Needs to be certified by an electrician.

  • Status:
  • People: Russ

Kitchen Units

  • Description: ...
  • Status: materials all there, need fitting in place once floor, wiring, plumbing are done.
  • People: Phil

Wetlab/Darkroom

  • Description: Darkroom
  • Status: started building some work surfaces, Supports part finished.

Update 15SEP11

Right hand (Enlarger) bench finished. Supports for others finished. Final dimensions of other benches to be finalised in conjunction with other interested parties.

  • People: Phil, AlexP

Lab "Extractor" Bench

  • Description: ...
  • Status: Dismantled and removed from Wet Lab. Fans have been kept for possible future use.
  • People: ?

Unit 23 Toilet

  • Description: ...
  • Status: Clean and tidy, Flushes OK. Washroom now contains a coat rack for Lab coats, coveralls, aprons etc.
  • People: ?

Quiet Room Screen

  • Description: for projections
  • Status: need to obtain epoxy bolts, then put up screen
  • People: Adrian (?)
  • Proposal : drill and epoxy bolts into ceiling near window. Drill auxiliary fixings to hold bolts in place while epoxy sets. After setting, (done) Perform pull test on bolts. Schedule team of helpers to lift screen into place and fix. These activities will create some dust, mess and brief disruption in the quiet room.
  • Requirements : epoxy capsules (I have some of these, possibly date-expired - artag), studding, large masonry drill bit, heavy duty power drill. I also have the latter 2, but can't bring them to the space cleaning day. It may be possible to do the drilling phase before that date.

Update 15SEP11

  • Progress: Bolts now fixed into ceiling, Mounting plates made and ready.
  • Further requirements: Due to revised mounting method more materials as below
    • 12 off M10 full nuts
    • 12 off M10 flat washers
    • 4 off strong hackers to lift screen into place
    • 2 off weak hackers to fit the nuts

Quiet Room Projector

  • Description: replace existing projector with the NEC projector, mount it properly
  • Status: New mounting part built, replaces a ceiling tile. Final detail of mount depends upon geometry of projector to be used.
  • People: Phil

Reorganise use of Unit 23 Space

  • Description: optimise storage areas etc
  • Status: start with Space_Organising_Day and use as opportunity to assess the layout
  • People: ?

Box in Lasercutter extraction

  • Description: ...
  • Status: ?
  • People: Billy (?)

Tool Access Control

Wiring Burglar Alarm Sensors

  • Description: ... so we can monitor them, implement reminders ("close the back doors") etc
  • Status:
  • People: ?

Create "Time To Live" Stickers

  • Description: to label unmarked objects that you want to nominate for removal. Cf Phil's "Do Not Hack" stickers.
  • Status: HACK ME Stickers now available with space for "Dispose by" date
  • People: ?

Meetings

See Infrastructure meeting